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Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0009
40 Normal Voltage 0.0004
30 Normal Voltage 0.0015
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0010
0 Normal Voltage 0.0002

-10 Normal Voltage 0.0002 PASS
-20 Normal Voltage 0.0001
-30 Normal Voltage 0.0008
20 Maximum Voltage 0.0005
20 Normal Voltage 0.0000
20 Battery End Point 0.0011

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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s=amranas. FCC RF Test Report Report No. : FG120201B
LTE Band 7
Peak-to-Average Ratio
Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.61 5.01 5.22 5.88
Middle CH 4.38 4.96 5.13 5.97 PASS
Highest CH 5.10 5.01 5.54 5.86
Mode LTE Band 7 / 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 5.94 6.81 - -
Middle CH 5.91 6.87 - - PASS
Highest CH 6.35 6.78 - -
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LTE Band 7 / 20MHz / QPSK
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LTE Band 7 / 20MHz / 16QAM

Lowest Channel / 1RB Lowest Channel / Full RB
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LTE Band 7 / 20MHz / 64QAM
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26dB Bandwidth

Mode LTE Band 7 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - 494 | 485 | 991 | 995 | 1421  14.66 | 19.18 | 18.98
Middle CH - - 490 | 495 | 9.89 | 9.77 | 1490 1451 | 18.78 | 19.18
Highest CH - - 487 | 496 | 977 | 9.87 | 14.48  14.81 | 19.18 | 19.10

Mode LTE Band 7 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - 4.97 9.79 1490 | - | 19.22
Middle CH - - 4.98 9.99 1424 | - | 19.14
Highest CH - - 4.92 9.63 1490 | - | 19.62
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LTE Band 7

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM
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TL 1 2,532572 GHz -10.88 dBm nd8 26.00 dB TL L 2.532522 GHz -11.17 dam nd8 26.00 dB
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T2 1 2,569893 GHz -9.67 dBm  factor 527.6 T2 1 2.560978 GHz -10.80 dBm  factor 517.9
L it ) L ) ] ]

J

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : IHDT56ZQ3

Page Number
Report Issued Date
Report Version

Al44 of A272
Mar. 09, 2021
Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG120201B

LTE Band 7

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 25dp  SWT  12.6us @ VBW 1MHz Mode auto FFT o Att 25d6 SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.508397 GHz 16.88 dam nd8 down 9.91 MHz ML 2.503182 GHz 17.69 dam nd8 down 9.95 WHz
T 1 2,500045 GHz -68.81 dBm nd8 26.00 dB TL L 2,500085 GHz -8.37 dBm nd8 26,00 d8
T2 1 2,509955 GHz -9.13 dBm Q factor 253.1 T2 1 2.510015 GHz -8.31 dBm Q factor 251.6
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o Att 25dp  SWT  12.6us @ VBW 1MHz Mode auto FFT o Att 25d6 SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
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ML f 2.531563 GHz 18.16 dam nd8 down 9.89 MHz ML 2,539056 GHz 16.47 dam nd8 down 9.77 Wz
T 1 2,530085 GHz -7.95 dBm nd8 26.00 dB TL L 2.530085 GHz -9.13 dBm nd8 26.00 dB
T2 1 2,539975 GHz -7.67 dBm Q factor 256.0 T2 1 2.539855 GHz -9.54 dBm Q factor 259.9
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/
od 0 "
i i
-0 d f -10 di
/ \ /
. [ Wa Vo A J
== = — > =
- — TN R
R
40 d -40d
50 d -50 d
-60 df 60 d
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 2.563641 GHz 17.79 dBm nd@ down 9.77 MHz ML 2,561084 GHz 16.31 dBm nd@ down 9.67 MHZ
T fy 2560045 GHz -8.58 dam nds 26.00 d8 TL L 2,560135 GHz -9.68 dam nds 26,00 da
T2 1 2569815 GHz -6.23 dBm Q factor 262.4 T2 1 2.569995 GHz -10.05 dBm Q factor 259.5

L )i

J
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SPORTON LAB.

FCC RF Test Report

Report No. : FG120201B

LTE Band 7

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

) )
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 25dp  SWT  12.6us @ VBW 1MHz Mode auto FFT o Att 25d6 SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 16.45 dBm)| MI[1]
2.5042630 GHz 2.5
20 20
—_ ndB 26.00 dB o nd 26.00 dB
0u AT A Y 14.206000000 MH2| 04 APt | BRAAA ALY 14.655000000 MHz
T Q factor 176.3) ] Q factor h\ 170.9
o d / I\ 0 di |
7
Tl ¥ i
10 d ¥+ " -10 di f \\
f | / \
/ ey \ S
! VAN LWV VNN — N .
30 -
40 d -40 de
50 df 50 d
60 d -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.5075 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.504263 GHz 16.45 dam nd8 down 14.206 MHz ML 2504023 GHz 14.55 dam nd8 down 14,685 MHz
T 1 2,500337 GHz -9.87 dBm nd8 26.00 dB TL L 2,500067 GHz -11.35 dam nd8 26,00 d8
T2 1 2, 514543 GHz -8.11 dBm Q factor 176.3 T2 1 2.514723 GHz -11.88 d8m Q factor 170.9
L U J wa L JU J L]

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

trum &3 ectrum &3
Ref Level 30.00 GBm  Offset 16,00 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 15,00 db e RBW 300 kHz
o Att 25dp  SWT  12.6us @ VBW 1MHz Mode auto FFT o Att 25d6 SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.99 dBm) ™M1[1] 15.23 dBm)
2.5904150 GHZ| 2.5344610 GHz
= o ndB ; 26.00 dB @ Y ndB 26.00 dB
0u RN T 14.805000000 MHz 104 at o L AV B v 14.505000000 MHZ
[ Q factor 169.9 7 Q factor | 174.7
od J 0 di 4 |
T if |
-10 df ¥ -10 d 4
. - \ / \
20 e o T
B T P
a0 v WASY, o
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 90.0 MHz CF 2.535 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,530415 GHz 16.99 dBm nd@ down 14.895 MH2 M1 2.534461 GHz 15.23 dBm nd@ down 14,505 MHZ
TL 1 2,527597 GHz -8.54 dBm ndd 26.00 dB TL L 2.527597 GHz -10.93 dbm nd8 26.00 dB
T2 1 2,542493 GHz -9.00 dBm Q factor 169.9 T2 1 2.542103 GHz -10.67 d8m Q factor 174.7
L U J ). L JU J L]

Highest Channel / 15MHz / QPSK

Highest Channel /

15MHz / 16QAM

J

J

G o)
Ref Level 30.00 dém  Offset 1500 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz
o Att 25dp  SWT  12.6us @ VBW 1MHz Mode auto FFT o Att 25de  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.37 dBm| mili] 14.68 dBm|
“ 2.5679850 GHZ| 2.5661260 GHz
1
20 nds x 26.00 dB| & ndi) 26.00 dB|
e wnnmr | P Mgy 14476000000 MHz 10 d P A VAt TV AV MBI 14.805000000 MHz
f Q factor 1 177.4 Ji Q factor I 173.9
od :
| b
104 o e
an / i \
e — i TR A s
T v/
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.5625 GHz 1001 pts pan 30.0 MHz CF 2.5625 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,567985 GHz 16.37 dBm ndB down 14.476 MHz ML 2.566126 GHz 14.68 dBm ndB down 14605 MHz
TL 1 2555367 GHz -10.37 dém ndé 26.00 d8 T1 1 2.555067 GHz -11.24 d8m nds 26.00 da
T2 1 2,569843 GHz -9.39 dBm  factor 177.4 T2 1 2.560873 GHz -11.20 dém  factor 173.3
) ) e i ]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG120201B

LTE Band 7

Lowest Channel / 20MHz / QPSK

Lowest Channel /

20MHz / 16QAM

G o)
Ref Level 30.00 dém  Offset 1500 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz
o Att 25ds  SWT  18.5ps @ VBW 1MHz Mode auto FFT I Att 25de  SWT  18.8ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.87 dBm| 14,47 dBm|
2.5158740 GHZ| 2.5154350 GHz
20 | 20
nda " 26.00 dB 26.00 dB
w0 e A v e P SN BRI oy 10.181000000 MHz 104 1% Ay P e W U BN A 18.981000000 MHz
) Q factor 131.2 | Q factor \l 132.5
o v /
o b
04 H 10 d - -
/ / \
20d a 20d +
n - o
e edad L o o A o i R, T
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 40.0 MHz
Marker Marker
ype | Ref | Trc -value -value unction unction Resul ype | Ref | Tre -value -value unction unction Resul
T Ref | Ti X-val ¥-val Functi Function Result T Ref | T X-val ¥-val Functi Function Result
M1 1 2515874 GHz 14.87 dBm nd@ down 19.181 MHz M1 2.515435 GHz 14.47 dBm ndB down 18,981 MHz
TL 1 2,500569 GHz -10.45 dém ndd 26.00 dB TL L 2.500529 GHz -11.63 dém ndd 26.00 dB
T2 1 2,51975 GHz -11.32 dam qQ factor 131.2 T2 1 2.51951 GHz -11.22 dam qQ factor 132.5
L U J wa L JU J L]

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

trum ectrum &3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 25ds  SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 25dE SWT 160 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 14 MI[1] 14.76 dBm
2.54255 2.5389960 GHZ]
= ndB v 26.00 dB @ 26.00 dB
10 df Ll Y (1) i) LA CH T 18.781000000 MHz| 104 Pt rmnemrl g, - RSV PR, 19.181000000 MHz
1 Q factor \ 135.4 H Q factor ! 132.4
od ‘ 0 d
.J‘ / I\
10 df - -10 o -
| ‘. ] [
\ A
. T N P 20 d A !
B e LA M e A T A Lt WA ad es DAV S
-0 -30 L
-40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.542552 GHz 1458 dam nd8 down 18.781 MHz ML 2.538996 GHz 14,76 dam nd8 down 19,181 MHz
T 1 2,525689 GHz -9.46 dBm nd8 26.00 dB TL L 2,52521 GHz -11.56 dm nd8 26,00 d8
T2 1 2544471 GHz -11.05 d8m Q factor 135.4 T2 1 2.544391 GHz -11.68 d8m Q factor 132.4
L U J ). L JU J L]

Highest Channel / 20MHz / QPSK

Highest Channel /

20MHz / 16QAM

[m] [m]
Ref Level 30.00 dém  Offset 15.00 db & RBW 300 kHz RefLevel 20.00 dém  Offset 15.00 db & RBW 300 kHz
| Att 25ds SWT 188 ps @ VBW 1 MHz Mode auto FFT po Att 25de SWT 185 ps @ VBW 1 MHz Mode auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
Mi[1] 14.23 dBm| 12.86 dBm
2.5656740 GHz, 2,5640360 GHz
20 nde M1 26.00 dB| ® 26.00 dB|
10d Lo ety Wy e B AR Y 19.181000000 MHz 10 d s 0 o N 19.101000000 MHz|
Q factor 133.8 Ji 134.2]
od 0d r
-10df -10 de I)f
20 d L \ 20 di [
e Sl o [T T A Y, "\ . / —-\\/\’_
-30 V\E/l}
-40 -40 df
50 df -50 di
60 df -60 de
GF 2.56 GHz 1001 pts Span 40.0 MHz GF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
M1 1 2,565674 GHz 14.23 dBm nd down 19.181 MHz M1 2.564036 GHz 13.86 dBm nd down 19,101 MHz
TL 1 2,55033 GHz -12.20 dém ndé 26.00 dB TL 1 2.55033 GHz -11.85 dém ndé 26.00 d8
T2 1 2.56951 GHz -11.64 dBm Q factor 133.8 T2 1 2.569431 GHz -12.46 dBm Q factor 134.2
L it ] ) - L ) ] ]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG120201B

LTE Band 7

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

trum 3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 25ds  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 25d6 SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.03 dBm) 13.94 dBm)
2.50152100 GHz 2.5083370 GHZ]
20 20
o 26.00 dB 26.00 dB
1wd . 4.965000000 MHz| 10 d . P 9.790000000 MHZ|
f»’ Tk o 503.8 i ™ 256.2
o di + 0di :
/ . b
-10 df 2 -10 d f -
[ /
20d # 20d
o : A
0 k. = A -?G‘- vy i
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.501571 GHz 12.03 dam nd8 down 4.965 MHz ML 2.508337 GHz 13.94 dam nd8 down 9,79 WHz
T1 1 2,500022 GHz -14,00 dBm nd8 26.00 dB T1 L 2.500045 GHz -11.91 dbm nd8 26.00 dB
T2 1 2,504988 GHz -14.09 d8m Q factor 503.8 T2 1 2.509835 GHz -12.14 dBm Q factor 256.2
L ] J ) \ JU J -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

trum &3 ectrum &3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 2548 SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att 25d6 SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 11.83 dBm)| MI[1] 13.04 dBm
2 8200 GHZ| 2.5333820 GHZ]
20 ndB 26.00 dB| o W1 26.00 dB|
. B 4.975000000 Mz . A . 5990000000 MHz
Vi i S facrbr 509.2 7 253.6
od 0 d
{
-10 df L3 -10 d
20d
4
-~ . . R
e O N
e 30
40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.533182 GHz 11.83 dam nd8 down 4.975 MHz ML 2.533382 GHz 13.04 dam nd8 down 9,99 WHz
T1 1 2,532512 GHz -14.51 dm nd8 26.00 dB T1 L 2,530005 GHz -12.87 dbm nd8 26,00 d8
T2 1 2,537488 GHz -13.96 dBm Q factor 509.2 T2 1 2.539995 GHz -13.02 dém Q factor 253.6
L )i J ) wa L JU J -

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

trum - ectrum -
Ref Level 30.00 dém  Offset 1500 dé & RBW 100 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz
j= Att 25dB  SWT 19 ps @ VBW 300 kHz  Mode aAuto FFT b Att 25dB SWT 126 s @ VBW 1MHz Mode auto FFT
SGL Count 1007100 SGL Count 100/100
@ 1Pk Max [@1Pk Max
™M1[1] 12.72 dBm) ™M1[1] 13.13 dBm)|
20 ”‘ ndg 26.00 dB| 20 ndg v 26.00 dg|
. ‘L - 4.915000000 MHZ| " ~ N L T ~— 9.630000000 MHZ|
W Pl g AR .| T T 522.0) e / = 5’1.‘.1“ Y 266.7
od : 0 4
[ )
-tod —- 04 e
i
20 df Ij 20 df
Pt o TRV N
) L T [G0-deitn —
40 df -40 di
-50 df -50 di
-60 df -60 df
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.565 GHz 1001 pts $pan 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2. 565482 GHz 12.72 dBm nd@ down 4.915 MHz M1 2.568217 GHz 13.13 dBm nd@ down 9.63 MHz
TL 1 2,565022 GHz -13.32 dBém ndg 26.00 dB TL 1 2.560185 GHz -12.16 dBm ndg 26.00 d&
T2 1 2.569938 GHz -12.96 dBm Q factor 522.0 T2 1 2.569815 GHz -12.47 dBm Q factor 266.7
L JL J e L JL J v
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SPORTON LAB.

FCC RF Test Report

Report No. : FG120201B

LTE Band 7

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 25dp  SWT  12.6us @ VBW 1MHz Mode auto FFT o Att 2508 SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.58 dBm) ™M1[1] 10.91 dBm)
2.5080690 GHz 2.5127170 GHz]
= 26.00 dB @ 1 ndB 26.00 dB
10d ) 14.895000000 MHZ, 0d y B N 19.221000000 MHz
ST L e ) 168.4 T T e, v A b6\ s 130.7
[ )
od l\ od F
\
-tod = -10d y;
204 \ 20d +
A e,
Ly Wi o [y Moo p e )
B0 \ S 30 By oy oy
v 30 S
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,508069 GHz 11.58 dBm nd@ down 14.895 MH2 M1 2.512717 GHz 10.91 dBm nd@ down 19,221 MHZ
T 1 2,500187 GHz 14,64 dBm nd8 26.00 dB TL L 2.50049 GHz -15.40 dBm nd8 26.00 dB
T2 1 2,515082 GHz -14.10 d8m Q factor 168.4 T2 1 2.51971 GHz -14.75 dam Q factor 130.7
L U J wa L JU J L]

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

trum &3 ectrum &3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 25dp  SWT  12.6us @ VBW 1MHz Mode auto FFT o Att 2508 SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.09 dBm) ™M1[1] 11.44 dBm)
2.5307740 GHz 2.5381170 GHZ]
= T nd 26.00 dB @ qndB 26.00 dB
104 X - Bv: 14.236000000 MHz| 10 4 YBw . 10.141000000 MHz
T A=A Wafagte Ty 177.8) T o T A WA gty 132.6
od ! : 0d / |
i 4
-10 df -10 d ¥
¥ ' ¥
| Y [ A
204 20d ¢
o] LoAn i S \
PR e : \r PP, SN AN e ey all
T Sy
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,530774 GHz 12.09 dBm nd@ down 14.236 MH2 M1 2.538117 GHz 11.44 dBm nd@ down 19,141 MHZ
T 1 2,527927 GHz -13.88 dBm nd8 26.00 dB TL L 2,525649 GHz -14.62 dam nd8 26,00 d8
T2 1 2,542163 GHz -14.28 dBm Q factor 177.8 T2 1 2.54479 GHz -14.13 dBm Q factor 132.6
L U J ). L JU J L]

Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

G o)
Ref Level 30.00 dém  Offset 1500 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz
o Att 25dp  SWT  12.6us @ VBW 1MHz Mode auto FFT o Att 25de  SWT  18.8ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 11.49 dém| mili] 10.47 dBm|
2.5611210 GHZ| 2.5560440 GHz
2 ML ndB 26.00 dB & ndB 26.00 dB
04 X Bu 14.895000000 MHz 104 Bw 10620000000 MHz
’_j 7 SV AT h(’j‘hﬁ‘lﬂa—-/\‘.’"\ 171.9 ),»A S PV W s 1 E R 130.3)
od od
/ | [ \
-0 d v -10 di Y
/ \ ! \
d \ i
20 20
. A Ll on] \
et s = fo P w i)
AY STy it L
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2561121 GHz 11,43 dBm ndB down 14.855 MHz ML 2.556044 GHz 10.47 dBm ndB down 19.62 MHz
T1 1 2,554978 GHz -14.27 d8m nds 26.00 d8 T1 1 2.55021 GHz -15.94 dam nds 26.00 da
T2 1 2,569873 GHz -14.561 dém  factor 171.9 T2 1 2.56083 GHz -15.65 dém  factor 130.3
L it ] ) - L ) ] ]
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saronas. FCC RF Test Report

Report No. : FG120201B

Occupied Bandwidth

Mode LTE Band 7 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - 447 | 449 | 907 | 9.01 | 13.49 | 13.43 | 17.90 | 17.82
Middle CH - - - 448 | 446 | 901 | 9.03 | 13.37 | 13.40 | 17.94 | 18.02
Highest CH - - - 450 | 449 | 911 | 9.01 | 13.46  13.43 | 17.90 | 17.94
Mode LTE Band 7 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.49 9.01 13.49 - | 17.86
Middle CH - - - 4.48 9.09 13.43 - | 17.86
Highest CH - - - 4.50 8.99 1340 | - | 17.90
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SPORTON LAB.

FCC RF Test Report

Report No. : FG120201B

LTE Band 7

Lowest Channel / 5MHz / QPSK

Lowest Channel /

5MHz / 16QAM

L I ]

Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 100 kHz
o Att 25ds  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 25dB SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
15.60 dBm) ™M1[1] 15.16 dBm)
0 . 2.50220000 GHz - N 2.50186100 GHz,
I Y 4.465534466 MHz Y R o 4.485514486 MHz
Pnnral Y A VI TA e At L
10 df v 10 d Hn M A LA, W
od 0 d .
!
-10 d -10 de -
7 N ] \
/ \ / \
20 d — / W 20 d — = =
A T N, P N P, W A
La0 = 0
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,5022 GHz 15.60 dam ML 2.501861 GHz 15.16 dam
TL 1 2,5002722 GHz 11.07 dBm Oce Bw 4,455534456 MHz TL L 2.5002522 GHz 9.60 dBm Oce Bw 4.485514486 MHz
T2 1 25047378 GHz 11.40 dam T2 1 2.5047378 GHz 10.30 dam

L U

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

L I ]

trum &3 ectrum &3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 100 kHz
o Att 25ds  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 25dB SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
15.91 dBm) ™M1[1]
2.53451000 GHz
= 4.475524476 MHz @ N 2
e L !
10d ! 10d — -
04 / 04 l\
{ /
-10 df -10 d r \‘
] ~ '
20 d A e * 20 df A -
el adhins A P g e Al A g
a0 30 =
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,53451 GHz 15.91 dam ML 2.535558 GHz 15.38 dam
T 1 2,5327622 GHz 10.12 dBm Oce Bw 4,475524476 MHz TL L 2.5327822 GHz 9.63 dBm Oce Bw 4.455544456 MHz
T2 1 2,5372378 GHz 9.95 dam T2 1 2.5372378 GHz 9.54 dbm

L U

Highest Channel

/ 5MHz / QPSK

Highest Channel /

5MHz / 16QAM

L )

G o)
Ref Level 30.00 dém  Offset 1500 dé & RBW 100 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 100 kHz
o Att 25ds  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 25de SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.85 dBm| mili] 14.75 dBm|
20 " 56842900 GHz - 2 56808900 GHz
- - cBw 4.495504496 MHz Oce B 4.485514486 MHz
Ind it A Y " LY, Rt T
04 als S Iy LV el Ve 104 EL YNV At e,
/ | \
0d f . 0 3
7 ] \
/ \ / X
BUE! . 7 -10d v
/ \ [ ¥
o o | e vey Y i i R
AW e WA [~ have
) 30
-40 -40 df
50 df -50 di
60 d -60 db
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,568429 GHz 15.85 dBm ML 2.566089 GHz 14.75 dBm
TL 1 2.5652522 GHZ 10.26 dBm oce Bw 4.495504496 MHz T1 1 2.5652622 GHzZ 8.79 dBm oce Bw 4. 485514486 MHZ
T2 1 25697478 GHz 11.58 dBm T2 1 2.5607478 GHz 9.31 dém
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SPORTON LAB.

FCC RF Test Report

Report No. : FG120201B

LTE Band 7

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

Spectrum T
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 25d8 SWT  12.6us @ VBW 1MHz Mode Auto FFT o Att 2506 SWT  12.6ps @ VBW 1 MHz  Mode auto FFT

SGL Count 100/100 SGL Count 100/100

(@ 15k Max [035k Max
7.58 dBm 16.49 dBm)|
- 2.5083770 GHz - 2.5022430 GHZ]
JEN SN S 9.070929071 MHZ] - 9010989011 MHz
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20 d - — 20 df ~ — v — —
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40 df -40 di
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60 d -60 di
CF 2.505 GHz 1001 pts Span 20.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |

ML f 2.508377 GHz 17.58 dam ML 2.502243 GHz 16.49 dam
T 1 2,5005045 GHz 11.73 dBm Oce Bw 9.070928071 MHz TL L 2.5005445 GHz 9.77 dBm Oce Bw 9.010969011 MHz
T2 1 2,5095754 GHz 12.27 dam T2 1 25095554 GHz 11.21 dam
L U J L JU J L]
trum Spectrum 3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 25d8 SWT  12.6us @ VBW 1MHz Mode Auto FFT o Att 2506 SWT  12.6ps @ VBW 1 MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 7.56 dBm)| ™M1[1] 16.73 dBm)
- M1 2.5345400 GHz - 1 2.5324230 GHZ]
EV P Y N P ,‘u\_ 9.010080011 MHz ik RS PR PN 9.030969031 MHZ
10d 4 Y 104
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\
o A | N NN | \
200 = #0480 = v B e
a0 30

40 df -40 di
50 df 50 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 20.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz

Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,53454 GHz 17.56 dam ML 2532423 GHz 16.73 dam
T 1 2,5305045 GHz 11.93 dBm Oce Bw 9.010985011 MHz TL L 2,5304645 GHz 11.28 dBm Oce Bw 9.030969031 MHz
T2 1 2,5395155 GHz 12.35 dam T2 1 2.5394955 GHz 11.04 dBm
L U J wa L JU J L]
ec 3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 25d8 SWT  12.6us @ VBW 1MHz Mode Auto FFT o Att 2506 SWT 1264 @ VBW 1 MHz  Mode auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 16.92 dbm) MiL1] 16.35 dBm)
20 n 2.5632420 GHz o ., 2.5642810 GHZ]
X Qce Bve - 0.110889111 MHz| X . Oce By 9.010989011 MHZ|
N A N . e P B i T
10d - " 10 df ( El y
/ | /
od 4 | 0 d (’ \\
/ | I
-0 d } 10 di / \
J \ J;‘ \
e Y . 20 di —
TN Sl A = Fav
a0 50
-40 -40 df
50 df -50 di
60 df -60 de
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 2,563242 GHz 16.92 dBm ML 2,564261 GHz 16.35 dBm
T fy 25604645 GHz 10.82 dam oce Bw 9.110869111 MHz TL L 25605245 GHz 9.49 dam oce Bw 9.010989011 MHz
T2 1 2,5695754 GHz 10.53 dBm T2 1 2.5695355 GHz 9.97 dBm
L ] T L ] o
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SPORTON LAB.

FCC RF Test Report

Report No. : FG120201B

LTE Band 7

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 25dp  SWT  12.6us @ VBW 1MHz Mode auto FFT o Att 2508 SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.04 dBm) ™M1[1] 15.90 dBm)
- .. 2.5024950 GHz - 2.5098980 GHZ]
Occ Bre . 13.486515487 MHz 13.426573427 MHz
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CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.5075 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.502495 GHz 16.04 dBm ML 2.509898 GHz 15.30 dam
T 1 25007867 GHz 10.84 dBm Oce Bw 13.486513487 MHz TL L 2.5007867 GHz 9.29 dBm Oce Bw 13.426573427 MHz
T2 1 2.5142732 GHz 10.48 dam T2 1 2.5142133 GHz 9.98 dam

L it J -

\ ) J [

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

trum &3 ectrum &3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 2548 SWT  126us @ VBW 1MHz Mode Auto FFT o Att 25d6 SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
16.64 dBm) ™M1[1] 04 dBm
17160 GHZ| 2 820 GHZ,
= o R - 3.366633367 MHZ @ 13.996603397 MHz
e e : T3 s A P
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-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.538716 GHz 16.64 dam ML 2.533382 GHz 15.04 dam
T 1 2,5263167 GHz 10.23 dBm Oce Bw 13.366633367 MHz TL L 2,5282867 GHz 9.16 dBm Oce Bw 13.396603397 MHz
T2 1 2.5416833 GHz 10.83 dam T2 1 2.5416833 GHz 8.98 dam

L it J )

\ ) J [

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

o)
Ref Level 30.00 dém  Offset 15.00 db & RBW 300 kHz RefLevel 20.00 dém  Offset 15.00 db & RBW 300 kHz
o Att 25dE SWT 126 @ VBW 1MHz  Mode Auto FFT o Att 25d8 SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
Mi[1] Mi[1]
20 " ? 20
. OccBw X T 13.456543457 MHz| "‘ Oce Bw 13.426573427 MHz
o R ey A A . 2 N L
10 d t 10 :
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20 df = —r
- P W R -
. | i
30 =
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50 df -50 di
60 d -60 db
CF 2.5625 GHz 1001 pts pan 30.0 MHz CF 2.5625 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,567445 GHz 16.94 dBm ML 2.559353 GHz 14.61 dBm
TL 1 28557867 GHz 11.10 dém Oce Bw 13.456543457 MHz TL 1 2.5557867 GHz 9.74 dém Oce Bw 13.426573427 MHz
T2 1 25602433 GHz 12.15 dBm T2 1 2.5602133 GHz 9.54 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG120201B

LTE Band 7

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 2548 SWT  18.8us @ VBW 1MHz Moede Auto FFT o Att 2508 SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 1+.16 dBm) ™M1[1 14.97 dBm)
- 2.5145950 GHz - . 2.5139560 GHz]
T S . 17.902097902 MHz G e 17.822177822 MHz
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CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.514595 GHz 14.16 dam ML 2.513956 GHz 14.97 dam
T 1 2,501049 GHz 11.51 dBm Oce Bw 17.902087502 MHz TL L 2.5011289 GHz 9.38 dBm Oce Bw 17.822177822 MHz
T2 1 2.518951 GHz 10.25 dam T2 1 2.518951 GHz 9.90 dam
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J L J [
trum trum &3
Ref Level 30.00 GBm  Offset 16,00 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 15,00 db e RBW 300 kHz
o Att 25ds  SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 25dE SWT 160 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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CF 2,535 GHz 1001 pts Span 40.0 MHz CF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,542153 GHz 14.43 dBm ML 2.526768 GHz 13.91 dBm
TL 1 2,526009 GHz 10.97 dBm Occ Bw 17.942057542 MHz TL L 2.526049 GHz 9.19 dBm Occ Bw 18.021976022 MHz
T2 1 2,543951 GHz 11.15 d8m T2 1 2.5440709 GHz 8.61 dom
L U J L ) J ]
zctrum
Ref Level 30.00 GBm  Offset 16,00 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 15,00 db e RBW 300 kHz
o Att 25ds  SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 25dE SWT 160 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
Mi[1] Mi[1]
2.5622:
e J‘ Oce B - 17.002007902 MHz & oce B
L . e i i
104 PRGN EEE SRS WaT TS i 104 el r A AI
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CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,562238 GHz 14.53 dBm ML 2.585475 GHz 14.92 dBm
TL 1 2,5510889 GHz 9.35 dam Occ 8w 17.902087902 MHz TL L 2.551049 GHz 8.61 dBm Occ 8w 17.942057942 MHZ
T2 1 2,568991 GHz 11.39 dBm T2 1 2.566991 GHz 9.68 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG120201B

LTE Band 7

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

Spectrum T
Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 25ds  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 25d6 SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
12.31 dBm) ™M1[1] 14.98 dBm)
- 2.50111100 GHz - 2.5062590 GHz]
1 4.485514486 MHz T oce By 9.010989011 MHz]
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60 d -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.501111 GHz 12.31 dam ML 2505259 GHz 14,38 dam
T 1 2,5002622 GHz 4.57 dBm Oce Bw 4,485514456 MHz TL L 2.5005245 GHz 7.39 dm Oce Bw 9.010969011 MHz
T2 1 25047478 GHz 6.69 dam T2 1 2.5095355 GHz 5.45 dam

)i ) ]

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

trum Spectrum 3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 25ds  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 25d6 SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.28 dBm) ™M1[1] 13.96 dBm)
- 2.53400100 GHz - 2.53625090 GHZ]
[ 4.475524476 MHz T oce By 9.090909091 MHz|
h £ T2 TL AP e | r R e 2
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A AV AP -~ i s N,
st - s s Y o~
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CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.539001 GHz 12.28 dam ML 2.535259 GHz 13.96 dam
T 1 2,5327622 GHz 6.90 dBm Oce Bw 4,475524476 MHz TL L 2,5304645 GHz .00 dBm Oce Bw 9.090909091 MHz
T2 1 2,5372378 GHz 5.72 dam T2 1 25395554 GHz 7.95 darm

)i ] L.

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

Ref Level 30.00 dém  Offset 1500 dé & RBW 100 kHz
lo Att 25ds  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT

Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz

(=

o Att 25d6 SWT  12.6ps @ VBW 1 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
CHEY 12.49 dbm| CHEY 14.10 dbm
0 2.56800900 GHz, . 2.5662790 GHz
VI Occ B 4.495504496 MHz T oce B 8.991008991 MHZ]
¥
3 P o oA Ao
wd T = b 10 i1 2
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fin S eatavs Al e a8 <
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CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.565 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,568009 GHz 12.49 dBm ML 2.566279 GHz 14.19 dBm
TL 1 2.5652522 GHz 6.25 dBm Oce Bw 4.495504496 MH2 TL 1 2.5604845 GHz 6.16 dBm Oce Bw 8.991008991 MH2z
T2 1 25697478 GHz .35 dbm T2 1 2.5694755 GHz .90 dbm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG120201B

LTE Band 7

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 25dp  SWT  12.6us @ VBW 1MHz Mode auto FFT o Att 25dE SWT 160 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.44 dBm) ™M1[1] 11.75 dBm)
0 2.5034840 GHZ| - 2.5141960 GHz
ML Occ B 13.4865159487 MHz Qqe By 17.862137862 MHz
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CF 2.5075 GHz 1001 pts Span 90.0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2503484 GHz 12,44 dBm ML 2.514196 GHz 11.75 dam
TL 1 2,5007567 GHz 7.42 dBm Oce Bw 13.486513487 MHz TL L 2.5010889 GHz 5.35 dm Oce Bw 17.862137862 MHz
T2 1 2.5142433 GHz 6.41 dam T2 1 2.518951 GHz 6.57 dam

U

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

trum trum &3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 25dp  SWT  12.6us @ VBW 1MHz Mode auto FFT o Att 25dE SWT 160 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 11.94 dBm) ™M1[1] 12.95 dBm)
- 2.5403050 GHz - 2.5267680 GHz]
13.426575427 MHz Occ B 17.862137862 MHz
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. = R e
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2540305 GHz 11.94 dam ML 2.506768 GHz 12.95 dam
T 1 25262667 GHz 6.75 dBm Oce Bw 13.426573427 MHz TL L 2,5260889 GHz 5.29 dm Oce Bw 17.862137862 MHz
T2 1 2.5417133 GHz 5.93 dam T2 1 2543951 GHz 6.65 dam

i

Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

zctrum
Ref Level 30.00 dém  Offset 1500 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz
o Att 25dp  SWT  12.6us @ VBW 1MHz Mode auto FFT I Att 25d8 SWT  18.0ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 2.33 dBm) mili] 1,42 dBm
20 2.5660660 GHZ| - 2.5683920 GHz
OcmBw 13306603397 MHz Oce B " 17.002007902 MHz
1 I2 di ¥
wd 7 v e Rweva v T o f" A AP A g N
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od [ od ;
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Py — \ / |
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Ses = A 30, AT (v
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50 df -50 di
60 d -60 db
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2 566085 GHZ 12.33 dém ML 2.568392 GHz 10.42 dBm
TL 1 25558467 GHz 6.72 dém Oce Bw 13.396603397 MHz TL 1 2.551049 GHz 5.10 dBm Oce Bw 17.902097902 MHz
T2 1 25602433 GHz .87 dbm T2 1 2.568951 GHz .33 dbm

I ]

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56ZQ3

Page Number
Report Issued Date
Report Version

1 A156 of A272
Mar. 09, 2021
Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG120201B

Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

Spectru

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

Ref Level 20,00 dém  Offset 15.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvaPwr @1 AvgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
20 th“H BPURIOUS INE_ABS PABS 20 dh’_‘LI\P SPURIOUS LINE _ABS PAES
I’W
10 dem | 10 dBm :
od3 f} EL 0dBm J
-10 dBm I -10 derm
SPURIOUS_LINE_ABS , 20 de l 0
-30 dBm - } ‘ \
. e 4 o M
e -50 dem -
-60 dBm -50 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz || start 2.565 GHz 10005 pts Stop 2.595 GHz
Bpurious Emisslons Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2.475 GHz 2.494 GHz 1.000 MHz 2.49155 GHz -42.36 dBm -17.36 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.56969 GHz 20.63 dBm -9.37 db
2.494 GHz 2.496 GHz 1.000 MHz 2.49592 GHz -35.15 dém -22.15 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -16.75 dBm -6.75 dB
2:480 Ghz 2.499 GHz 1.000 MHz 249822 GHz -28.15 dBm -18.15 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57101 GHz -33.04 dBrm -23.04 dB
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -15.85 dém -5.85 dB 5575 CH= 2576 Ghz 1000 MH= 5 e7e03 oHe ey s e
2,500 GHz 2.505 GHz 100,000 kHz 2,50032 GHz 20.12 dém -9.87 d& > 576 GHz 5 555 Chs 1000 M 5 57050 CHa 184 dBm h o dn
.
)i i )

4.FEB.2021

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

s um

Ref Level 30,00 dém  Offset 15.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
20 dh’_[_n-! BPURIOUS INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem 10 dBm
- b s r
ode f( A dem W"\
-10 dam [ F10 dem l
SPURIOUS_LINE_ABS ] 20 cém i [
30 dem MM a0 dem |
-40 dBm P -40 dBm
o 50 dem
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[[start 2.565 ahiz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz 2494 GHz 1.000 MHz 2.49307 GH2 -36.37 dém -11.37 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56845 GHz 7.66 dBm -22.34 dB
2.494 GHz 24596 GHz 1.000 MHz 2.49595 GHz -25.85 dém -12.85 d& 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -27.62 dBm -17.62 dB
2496 GHz 2,499 GHz 1.000 MHz 249888 GHz -23.37 dém -13.57 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.87117 GHz -22.07 dém -12.07 d&
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -27.40 dém -17.40 dB 5 £75 GH= 3 576 GH= 1,000 Mz 2.57504 GHz ~20.67 dBm 1687 dB
2,500 GHz 2.505 GHz 100,000 kHz 250237 GHz 7,37 dém -22.63 dB 5.576 GHz 2.505 GHz 1.000 MHz 5 57806 GHz 35.06 dBm 1006 B
.
Il we i [ w
pate: o Date: 4.FEB.2021 10:08:48

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56ZQ3

1 A157 of A272
: Mar. 09, 2021
. Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG120201B

LTE Band 7 /5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum =zH|| spectrum
Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 15.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 Avgpwr @1 AvgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
o0 dblfe_$PURIOUS LINE ABS PASS 20 chipe_PURIOUS LINE ABS PASS
10 dem \ 10 dém :
0ds !h 0 dBm }l
-10 dBm \—|
SPURIDUS_LINE_ABS ‘ [
-30 dBm 4 }
-40 dem e f 40 dem ’M
50 daT -50 dBm
-60 dam -50 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW |___Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit |
2475 GHz 2.494 GHz 1.000 MHz 2.49169 GHz -41.25 dBm -16.25 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.560965 GHz 19.94 dBm -10.06 dB
2,494 GHz 2,496 GHz 1,000 MHz 2,49577 GHz -32.68 dBm -19.68 dB 5570 He 2571 GHz 100,000 kHz 2 57000 GHe 17 14 dBm 7 1ads
2.496 GHz 2.499 GHz 1.000 MHz 2,49878 GHz -27.09 dém -17.09 dB 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -24.96 dBm -14.96 dB
2,499 GHz 2.500 GHz 100.000 kHz 2,49999 GHz -14.51 dBm -4.51 dB 2675 GHz 2576 Ghz 1000 MH= 5 57505 o= ~35.20 dom 2620 db
2.500 GHz 2.505 GHz 100.000 kHz 2.50035 GHz 21.04 dBm -8.96 dB 2,576 GHz 2,595 GHz 1,000 MHz 2,57791 GHz -35.90 dBm -14.90 db
T
i 1 P
Penbeas Date: 4.FEB.2021

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] m
Spectru Spectrum
Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 15.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECHNEKABS PABS
o0 dh’_uu sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dBm 10 dBm
ods |
-10 d8m ‘l
SPURIOS_ LINE_ABS ‘ 1
-30 dBm M \N
-40 dBm M -40 dBm y
clua -50 dBm i
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.505 GHz ||| start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.494 GHz 1.000 MHz 2.49393 GHz -34.99 dBm -9.99 d& 2,565 GHz 2.570 GHz 100.000 kHz 2.56684 GHz 6.95 dbm -23.05 db
2.494 GHz 2.496 GHz 1.000 MHz 2.49597 GHz -26.84 dém -13.84 d8 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -27.63 dBm -17.63 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49858 GHz -22.06 d&m -12.06 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57118 GHz -21.67 dbm -11.67 dB
2.499 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -26.56 dBm -16.56 dB 5 575 GH= 2,576 GHz 1,000 MHz 257507 GHe 30,59 dbm S17.50 dB
2.500 GHz 2.50S GHz 100.000 kHz 2.50216 GHz £.60 dem -23.40 d8 2,576 GHz 2.595 GHz 1.000 MHz 2.57606 GHz -35.76 dbm -10.76 dB
T
) i )
Date 41.FEB.2021 10:06:36 s 4.FEB.2021
Sporton International (Shenzhen) Inc. Page Number 1 A158 of A272
TEL : 86-755-8637-9589 Report Issued Date : Mar. 09, 2021
FAX : 86-755-8637-9595 Report Version : Rev. 01



s=amranas. FCC RF Test Report Report No. : FG120201B

LTE Band 7 / 5MHz / 64QAM
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 15.00 d& Mode Auto Sweep Ref Level 20,00 dém  Offset 15.00 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
20 dhipe_§PURIOUS LINE ABS PAES 20 ghife_PURIOLS LINE 4BS PASS
10 dBm ﬂ\ 10 dBm : l
0da \ 0dBm i
-10 dBm -10 dBm 3
SPURIUS_LINE_ABS l 204 ‘ I
-30 dem ] i \ | |
-40 dBm -40 dBm
retelemsicheebebroelbetetALL
e -50 dem L
-60 dBm &0 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz ||l start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHZ £.454 GHp 1,000 MHz 2.49367 GHz -43.63 dBm -18.63 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.56066 GHz 20.03 dBrm -9.97 d&
2494 Gz 2.496 GHz 1.000 MHz 249596 GHz -39.11 dbm -26.11 d8 2.570 GHz 2.571 GHz 100,000 kHz 2.57000 GHz -16.87 dBm -6.87 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49888 GHz -33.85 dém -23.85 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57133 GHz -26.59 dBm -16.59 dB
2.489 GHz 2.500 GHz 100000 kHz 2.50000 GHz -18.07 dBm -8.07 dB 2675 GHz 2576 Ghz 1000 MH= 5 ere4n oHe 2550 dbm eende
2.500 GHz 2.505 GHz 100,000 kHz 2.50037 GHz 19.05 dém -10.95 d& 76 CHe 5 555 Chs 1000 M 3 o705t Cha 232 dbm “17 92 da
Y
i 1 P

: 5.FEB.2021

e: 5.FEB.2021

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru

Spectrum o

Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 d&m Offset 15.00 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit ¢heck PARS | SPURIGUECHBEKARS_ PABS
0 dblfe_$EURIOUS }INE_ABS PABS 20 chife_$PURIOUS LINE_ABS PASS
10 dBm 10 dBm
ods —
-10 d8m

SPUR lljU‘: LINE_ABS

|
|

il

-30 dBm s A .\*\
40 dom J#/ 40 dBm
L R Y
e -50 dBm
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | ||| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.494 GHz 1.000 MHz 2.49355 GHz -42.40 dBm -17.40d8 2,565 GHz 2.570 GHz 100.000 kHz 2.56858 GHz 3.95 dbm -26.05 db
2.494 GHz 2.496 GHz 1.000 MHz 2,49599 GHz -35.53 dBm -22.53 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -29.55 dBm -19.55 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49890 GHz -24.09 dém -14.00 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -25.76 dBm -15.76 dB
2,459 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -25.09 dBm -15.09 dB 2.575 GHz 2.576 GHz 1,000 MHz 2.57515 GHz -30.43 dBm 26,43 dB
2,500 GHz 2.505 GHz 100,000 kHz 2.50352 GHz 3,98 dBm -26.02 dB 5.576 GHz 2.595 GHz 1,000 MHz 2.57600 GHz ~42.47 dbm S17.47 dB
]" T

i

: 5.FEB.2021 01:57

Sporton International (Shenzhen) Inc.

Page Number 1 A159 of A272
TEL : 86-755-8637-9589 Report Issued Date : Mar. 09, 2021
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCCID : IHDT56ZQ3



SPORTON LAB.

FCC RF Test Report Report No. : FG120201B

LTE Band 7/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 15.00 d& Mode Auto Sweep Ref Level 20,00 dém  Offset 15.00 db Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr @1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
o0 dblfie_§PURIOUS LINE ABS PASS 20 chipe_BPURIOUS LINE ABS PASS
10 dem J”‘ 10 dém ﬂ
ode J lL 0 dem j l
-10 dBm -10 dBm h
epLIRIGH j -20 dBm '.‘J“ ;
SPURIOUS_LINE_ABS , W‘Tr \ [
-30 dem W al
-40 dBm " 40 dfn
et b -50 dem
-60 dBm -50 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2,475 GHz 2,490 GHz 1.000 MHz 2.48297 GHz -46.11 dem —21.11dB 560 GHz 2.570 GIiz 100,000 kiiz 2 Spo40 Gils 20.48 o .55
2,490 GHz 2,496 GHz 1.000 MHz 2,49524 GHz -36.91 dém -23.91 d& 2.570 GHz 2571 GHz 200.000 kM2 2 57001 GHe 216,10 dm e 10ds
2.496 GHz 2.499 GHz 1.000 MHz 2.49898 GHz -32.93 dém -22.93 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57143 GHz -26.93 dBm -16.93 dB
2,499 GHz 2.500 GHz 200.000 kHz 2,49999 GHz -18.93 dém -8.53 dB 5575 CH= 2580 GHz 1,000 MHz 3 57520 o= ~35.53 dom “15.53 d
2,500 GHz 2.510 GHz 100,000 kHz 2,50057 GHz 20.19 dem -9.81 d& 5 580 GHz 5 555 Chs 1,000 Mz 5 eH70S CHe 4243 dBm 1743 B
T
) i )

4.FEB.2021

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ ] o
Spectru Spectrum
Ref Level 30.00 dBm  Offset 15.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.00 de Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS [ SPURIGUE GHEEKABS_ PAES
o0 dhp_m sPURIOUS ) INE_ABS PASS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dém 10dBm
0 dB lr— - Py -|‘ FEBH" M\
-10 dem ‘ ’ 10 dem \
SPURIDUS_LINE_ABS ] 20 cem }\ 1
230 dam - o L30 dem M o
40 dBm MW ~40 dem M""m,*
P M riten,
o -50 dBm
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.51 GHz || start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2476 GHz £:490 GHz 1.000 MHz 249027 GHz =33,31 dbm -8.31 db 2,560 GHz 2.570 GHz 100.000 kHz 2.56842 GHz 4.56 dBm -25.44 db
2.480 GHz 2.496 GHz 1.000 MHz 2.49551 GHz -27.88 dBm -14.88 db 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -29.18 dBm -19.18 d8
2496 GHz 2.499 GHz 1.000 MHz 249855 GHz -25.41 dém -15.41 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57106 GHz -25.40 dBm -15.40 d&
2,499 GHz 2.500 GHz 200.000 kHz 2.49998 GHz -30.40 dBm -20.40 dB 5 £75 GH= 3 580 GH2 1,000 Mz 2.57521 GHz 5771 dBm J1471d8
2500 GHz 2.510 GHz 100,000 kHz 2.50839 GHz 4.54 dBm -25.46 dB 5580 GHz 2.505 GHz 1.000 MHz 5. 58000 GHz 3432 dBm 539 dn
Y
I it i
Date 4.FEB.2021 10:11:45

: 4.FEB.

2021 1

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56ZQ3

Page Number
Report Issued Date

Report Version : Rev. 01

1 A160 of A272
: Mar. 09, 2021



SPORTON LAB.

FCC RF Test Report

Report No. : FG120201B

LTE Band 7 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 15.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
o0 dblfie_§PURIOUS LINE ABS PASS 20 dblfeLPURIOUS |INE s PASS
[
10 dem ﬂi 10 dém ﬁ
ode }J |L 0 dem J \
-10 dBm -10 derm
v / i -
SPURIOUS,_LINE_ABS ! 1 [
-30 dBm il
40 dBm 140 dBm ‘ I
e i -50 dBm e
-60 dBm 60 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz | (|| Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2:475 GHZ 2.490 GH2 1.000 MH2 246315 GH2 -42.19 dém -17.19.d8 2,560 GHz 2.570 GHz 100.000 kHz 256540 GHz 19.84 dbm -10.16 dB
2,490 GHz 2,496 GHz 1.000 MHz 2.49437 GHz -32.48 dém -19.48 d& 2.570 GHz 2571 GHe 200.000 kM2 2 27002 GHe 217,25 dBm 225 da
2.496 GHz 2.499 GHz 1.000 MHz 2,49899 GHz -25.48 dBm -15.43 d8 2,571 GHz 2.575 GHz 1,000 MHz 2.67122 GHz -24.44 dbm “14.44 db
2,499 GHz 2.500 GHz 200.000 kHz 2,50000 GHz -17.95 dém -7.35 dB 5575 CH= 2 280 GHz 1,000 MHz 267501 GHz 2970 dBm 1670 d
2,500 GHz 2.510 GHz 100,000 kHz 2,50055 GHz 19.36 dBm -10.64 dB 5 580 GHz 5 565 GHz 1,000 Mz 5 58697 GHe ~37.06 cbm 1506 B
T
I 1 P
4.FEB.2021 10:11:01

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.00 dB

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém  Offset 15.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
o0 dh’_uu sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem 10 dBm
0 db o st ittt i il " s -1
-10 dam Jl ‘l 10 dem \
e e |
SPURIGUS_LINE_ABS J 20 dBm \h 1
-30 dBm 30 dem
== (™
40 dBm 40 dBm
L 50 dem
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.51 GHz || Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2476 GHz £:490 GHz 1.000 MHz 249044 GHz =35,23 dbm -10.23 dB 2,560 GHz 2.570 GHz 100.000 kHz 2.56889 GHz 3.51 dBm -26.49 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49598 GHz -27.15 dém -14.15 di 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -29.96 dBm -19.96 dB
2496 GHz 2.499 GHz 1.000 MHz 249880 GHz -25.36 dém -15.36 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57125 GHz -25.53 dBm -15.53 dB
2,499 GHz 2.500 GHz 200.000 kHz 2,50000 GHz -23.57 dém -19.57 dB 5 £75 GH= 3 580 GH2 1,000 Mz 2.57522 GHz 57.90 dBm 14,90 dB
2,500 GHz 2.510 GHz 100,000 kHz 2,50332 GHz 3,50 dem -26.50 dB 5.580 GHz 2.505 GH2 1.000 MHz 5 5801 GHz 36,02 dBm Ci102 B
T
I 1 P
Date 4.FEB.2021 10:12:29

i 4.FEB.2021

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56ZQ3

Page Number 1 A161 of A272
Report Issued Date : Mar. 09, 2021
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG120201B

LTE Band 7 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

: 5.FEB.2021

spectrum || spectrum
Ref Level 30.00 dBm  Offset 15.00 d& Mode Auto Sweep Ref Level 20,00 dém  Offset 15.00 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit fheck PAES | SPURIGUE CHANEKABS PABS
20 dhipe_§PURIOUS LINE ABS PAES 20 dhifie_EPURIOUS | INE RS PASS
10 dem “ 10dBm /ﬂ'
0ds “ 0 dem ! l
-10 dBm ‘ i -10 dem ‘
SPURIUS_LINE_ABS iy -20 dém \ i
-30 dBm ! T \
40 dBm - L0 dtbm
e ok )
ettt -50 dem &
-60 dBm &0 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz | (|| Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHz 2.490 GHz 1.000 vz 249011 GHZ —45,65 dBm -20.65 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56942 GHz 19.28 dBm -10.72 dB
2.490 GHz 2.496 GHz 1.000 MHz 249558 GHz -35.94 dem -22.94 d& 2570 GHe 2571 GHz 200000 kHz 2 27000 OHe 16°96 dBm ave de
2.496 GHz 2.499 GHz 1.000 MHz 2.49895 GHz -33.13 dém -23.13 d 2.571 GHz 2.575 GHz 1,000 MHz 2.57125 GHz -33.14 dBm -23.14 dB
2.435 GHz 2.500 GHz 200.000 kHz 2.50000 GHz -18.71 dBm -8.71 dB 2675 GHz 2580 GHz 1000 MH= 5 erees ope 3851 dbm e elde
2.500 GHz 2.510 GHz 100,000 kHz 2.50058 GHz 19.41 dBm -10.59 d& o 80 CHe 5 555 Chs 1000 M > eneat Cha 4115 dBm “16 19 B
T
) i )

1 5.FEB.2021

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] ] o
Spectru Spectrum
Ref Level 30.00 dBm  Offset 15.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
o0 dh’_u! BPURIOUS ) INE_ABS PABS 20 dhi‘\L.‘P' SPURIOUS _LINE_ABS PASS
10 dem 10 dBm
0de > S iy -
[ | l
-10 dBm J i o dem ‘
SPURIDUS_LINE_ABS ) \ 20 dem t T
-30 dam me 30 dem ”ﬁﬂu
40 dBm 40 dBm
et A .
ety 50 dem
60 dam -50 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz £.450 GHz 1.000 tiHz 2:48997 GHz -42.60 dBm -17.60 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56781 GHz 1.05 dbm -26.95 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49587 GHz -28.93 dém -15.93 d& 2,570 GHz 2.571 GHz 200.000 kHz 2,57000 GHz -30.33 dBm -20.33 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49883 GHz -26.12 dém -16.12 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57108 GHz -26.69 dBm -16.89 dB
2,499 GHz 2.500 GHz 200.000 kHz 2,49998 GHz -23.46 dém -19.45 dB 5575 CH= 2 280 GHz 1,000 MHz 267520 GHz 31 50 dBm 1260 de
2,500 GHz 2.510 GHz 100,000 kHz 2,50794 GHz 1,06 dBm -28.94 dB 5 580 GHz 5 565 GHz 1,000 Mz 5 5084 GHe —42.75 cbm 1773 db,
T
I 1 P

: 5 2021

JFEB.

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56ZQ3

Page Number 1 A162 of A272
Report Issued Date : Mar. 09, 2021
Report Version : Rev. 01





